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Filter Test Report

I. Media Descriptions
1. Manufacturer : Trimeltech CO.,LTD.
2. Sample Name : 25gsm HEPA H13 (HFM02513M)
3. MediaColor : White

Il .Testing Conditions
(8)Test standard : EN 1822-3:2009
(b)Equipment : TSI 3160
(c)Volume airflow rate : 10.8 LPM
(d)Testing area : 100 cn?
(e)Face velocity : 1.8 cm/sec
(f) Temperature and humidity : 25+5°C ; 30+109%
(g)Aerosol : DEHS
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[1. Testing Results
(a) Filtration mediaweight : 24.8 g/m?
(b) Initial pressure drop : 1.0 mmH20
(c) MPPS : 0.04 ¢ m
(d) Initial Efficiency @MPPS : 99.864 %
(e) MediaClass : E12
(f) Penetration at Different Particle Size

D(um) | Eff. (%) Pen. (%)
0.015 99.9484095 0.0515905
0.02 99.9141207 0.0858793
0.025 99.8783019 0.1216981
0.03 99.8718290 0.1281710
0.035 99.8680092 0.1319908
0.04 99.8645206 0.1354794
0.05 99.8572652 0.1427348
0.07 99.9262414 0.0737586
0.09 99.9457109 0.0542891
0.10 99.9602446 0.0397554
0.12 99.9805206 0.0194794
0.14 99.9855546 0.0144454
0.16 99.9880294 0.0119706
0.18 99.9905978 0.0094022
0.20 99.9924545 0.0075455
0.30 99.9948058 0.0051942
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Fig.1 Penetration at Different Particle Size
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